
INVESTIGATION AND CONTROL OF WATER TREATMENT 

PLANT WITH CONSIDERATION OF MICRO-GRID CONCEPT 

 

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF THE 

REQUIREMENTS FOR THE DEGREE OF DOCTOR OF 

PHILOSOPHY 

 

 

C ROHMINGTLUANGA 

MZU REGN. NO. 1800052 

Ph.D. Reg No. MZU/Ph.D./1299 of 10.08.2018 

 

 

 

DEPARTMENT OF ELECTRICAL ENGINEERING 

SCHOOL OF ENGINEERING AND TECHNOLOGY 

MAY 2023 



i 
 

INVESTIGATION AND CONTROL OF WATER TREATMENT PLANT 

WITH CONSIDERATION OF MICRO-GRID CONCEPT 

 

BY 

 

C Rohmingtluanga 

Department of Electrical Engineering  

 

 

Name of Supervisor: Dr Subir Datta 

Joint- Supervisor: Prof. Nidul Sinha 

 

 

 

 

 

 

Submitted  

In partial fulfillment of the requirement of the Degree of Doctor of Philosophy 
[...]
Phase II Raw I comprise of a set of five submersible pumps that are situated inside 

a Jack well, as illustrated in Figure 2.7. The raw water sourced from Tlawng river is 

collected and stored in a pre-settling tank for further analysis of its quality. 

Apart from the PLC and HMI, various other instruments have been installed at 

Phase II raw I, including an energy meter, electromagnetic flow meter, pH analyzer, 

turbidity analyzer, and level meter. These instruments are used for measuring pump 

energy consumption and water parameters in the pre-settling tank, which is located 

just after the pump house. Optical fiber is used as the communication media for 

transferring data to the main SCADA center. Overall readings and pump scheduling 

can also be monitored through the screen. 

A.2. Phase II raw II 

GAWSS P- II raw II consists of a raw water sump and three VT (Vertical Turbine) 

Pumps. Installed at this station are an energy meter, level meter, flow meter, and PLC 



 

 

48 

 

with HMI for collecting pump data and monitoring water parameters. Pump scheduling 

and overall readings can be viewed on the SCADA screen, similar to other pumping 

stations. Optical fiber is used for data transfer to the main SCADA center. Figure 2.8 

illustrates the SCADA screen of GAWSS P- II raw II. The treated water from 

Dihmunzawl is then pumped to the main reservoir at Tuikhuahtlang, with optical fiber 

used as a communication media for data transfer to the main SCADA center through 

the PLC. Pump scheduling, backwash scheduling, and overall readings can be viewed 

through the SCADA system, as depicted in figure 2.9. 

 

Figure 2.7. SCADA screen, GAWSS P- II raw I 

 

Figure 2.8. SCADA screen, GAWSS P- II raw II 



 

 

49 

 

B. Water Treatment Plant 

  The primary WTP of GAWSS P- II, situated in Dihmunzawl, receives water from 

the Phase II raw II pumping station, as depicted in Figure 2.9. The raw water undergoes 

processing through various units, including Aerator, Clariflocculator, Filter House, 

and Chemical House, before being pumped to the main reservoir at Tuikhuahtlang 

through the Pump House. 

 

Figure 2.9. SCADA screen, GAWSS P- II WTP 

The water parameters, such as Turbidity and pH, are closely monitored at various 

points in the water treatment process. After the raw water passes through the aerator, 

a turbidity analyzer is used to measure the quality of the water just after the 

Clariflocculator. Level meter and open channel flow meter are installed at the filter 

bed to assess its health and determine optimal backwash scheduling. Energy meter, 

pressure meter, and electromagnetic flow meter are also installed to monitor pump 

parameters and flow rate of water from the clear water sump. Additionally, an analyzer 

device is installed to monitor pH, Turbidity, and chlorine content of the treated water. 

C. Reservoir 

The main water reservoir at Tuikhuahtlang, which has a static head of 1037.03 

meters, comprises two main reservoirs for phase I and phase II. Electromagnetic flow 

meter, Level meter, and Analyzer panel were installed to measure water quantity, flow 

rate, and quality. All data are collected and processed through PLC and HMI and 



 

 

50 

 

transferred to the main SCADA center at Dihmunzawl through GSM/GPRS, as shown 

in the figure 2.10.  

 

Figure 2.10. SCADA screen, GAWSS P- I & II reservoir 

2.6  Power Supply of GAWSS P –I and -II 

The power supply for GAWSS P-I&II is sourced from the P&Ed under the 

government of Mizoram. A dedicated power supply is tapped from the 132 kV 

Substation at Luangmual (P&E department), which continuously feeds the pumping 

station through the 132/33 kV Substation at Dihmunzawl operated by the PHE 

department. The stepped-down power is then distributed through various 33/11 kV or 

33/3.3 kV Substations at different pump houses to feed various loads within the WTP.  

Table 2.4 Phase-I electrical load details 

Sl. No. Description Load/Pump Type Quantity kW 
Operating 

Voltage 

1 Intake  VT pump 3 90  3.3 kV  

2 Filter House Electric motor 2 635 3.3 kV  

3 IPS at Lawipu Electric motor  2 635 3.3 kV   

4  LT loads  Light/ fan etc. -  40 0.415  

 

Details of HT and Law Tension (LT) electrical loads for Phase I&II are provided 

in Table 2.4 and 2.5, respectively. Additionally, Table 2.6 showcases the details of the 

installed energy meters for monitoring HT and LT energy consumption. Furthermore, 

Table 2.7 presents the energy consumption bill for one year (2021-2022) of GAWSS 



 

 

51 

 

P-I&II, excluding the diesel generator set filling and operation costs. The table reflects 

an average energy consumption bill of approximately 55 Crore, excluding arrear and 

diesel costs. 

Table 2.5 Phase-II electrical load details 

Sl. No. Description Load/Pump Type Quantity kW 
Operating 

Voltage 

1 Raw I Submersible pump 5 713 11 kV 

2 Raw II Submersible pumps 3 713 11 kV 

3 
Filter House, 

Dihmunzawl 
Electrical motor 2 1700 11 kV 

4 LT loads Light/ Fan etc - 60 0.415 V 

Table 2.6 Energy meter details of HT and LT metering  

SN Description Energy Meter (HT) Energy Meter (LT) 

1 Operating Voltage 11,3.3 and 33 kV 0.415 kV 

2 Class 0.2 s 0.2 s 

3 Phase 3 p, 3 Wire 3 P, 4 wire 

4 Load Survey kWh, kVA ,pf, V, I, kVAR kWh, kVA, pf, V, I, kVAR 

5 Power Consumption 
As per IS 14697 for CT/PT 

operated 

As per IS 14697 for CT/PT 

operated 

6 Watt hour meter As per IS 13779 for whole current As per IS 13779 for whole current 

7 Communication RS485, Optical RS485, Optical 

Table 2.7. Approximate energy bill (2021-22) of GAWSS P-I&II  

Sl. No. Month Average Energy bill (Lakhs) 

1 January 477 

2 February 475 

3 March 463 

4 April 552 

5 May 541 

6 June 554 

7 July 487 

8 August 519 

9 September 404 

10 October 472 

11 November 476 



 

 

52 

 

12 December 54054676 

13 Total 549363957.8 

14 Approximate 55 crore per year 

2.7 Greater Aizawl Water Supply Schemes Phase III  

The Greater Aizawl Water Supply Scheme phase III was discussed in the 

introduction and as per the data presented in Table 2.8, it is projected that the demand 

for water supply in Aizawl city will face a shortage of 36.43 MLD during the 

intermediate period of 2033.  

Table 2.8. Population & water demand forecast 

Year Population 
Water 

Availability 

Water 

Demand 
Deficits 

2011 2,93,416 34.8 MLD   

2018(Base Year) 3,39,000 34.8 MLD 54.64 MLD 19.84 MLD 

2033 (Intermediate Year) 4,45,000 34.8 MLD 71.22 MLD 36.43 MLD 

2048 (Ultimate Year) 5,57,000 71.8 MLD 88.92 MLD 17.12 MLD 

The following figure 2.11. shows the complete map of Greater Aizawl Water 

Supply chemes phase III, Similar to phase I&II. The raw water from Tlawng river is 

being tapped by a submerged weir and pumped through pump house at intake to the 

WTP with a capacity to treat 37 million litres per day. The treated water is then lifted 

to the Main Reservoir at Laipuitlang, located at a static height of 1192m from river 

Tlawng (RL 49.5m) at a distance of 15.00 kms through 2-pumping stations. The source 

of water is Tlawng River at about 12 km away from the city. The treatment plant was 

designed and constructed based on the standard specifications prescribed in “Manual 

on Water Supply and Treatment Third edition” published by Central Public Health and 

Environmental Engineering Organization, Ministry of urban Development, New 

Delhi, May 1999. Components and functions of each of the pumping stations is shown 

in table 2.9.  

Table 2.9. Components and function of P- III at various stages 

SN Components 

1 Submersible weir & Intake JackWell at River Tlawng, Raw Water Pumping Plants- 3 Nos 

Vertical Turbine Pumps each of 887 cum/hr discharge capacity at an operating head of 144 

mtr. Prime mover = 11 kV, 550 KW 4 pole Vertical Electric Motor. 



 

 

53 

 

2 Conventional treatment Plant consisting of Cascade Aerator, Clarifloculator, Parshall 

Flume, Rapid Sand Filtration, Flash Mixer, Disinfection by chlorination, bypass 

arrangement between Clariflocculator and Filter House. And Sludge pit. 

3 Chemical House with dosing arrangements and laboratory facilities, Laboratory with 

necessary instruments and chemicals for water quality test and monitoring. 

4 Pre-chlorination and Post-chlorination arrangement with chlorination building and supply 

and installation of Electro-chlorinator for generating chlorine from common salt 

5 Clear water Reservoir of suitable capacity at WTP & IPS (Each 1.58 ML) 

6 Pump houses for accommodating Raw & Clear Water Pumps  along  with  all  accessories  

and  Electrical system and for Back Wash Water Arrangement, Clear Water Pumping 

Plants: 4Nos.Horizontal Centrifugal Pumps at WTP & IPS with discharge capacity 802 

cum/hr driven by Electric Motor and 4-Nos pumps of 402 cum/hr discharge driven by 

Diesel Engine at WTP & IPS and operating head of 499 m & 519 m respectively. At WTP 

& Intermediate Pumping Station Prime mover =11 kV, 1750kW & 1850kW 4 pole motor 

and 1200 HP diesel engine respectively. 

7 Supply and installation of Ultrasonic Flow Transmitter in each delivery main. 

8 33/11 kV Power Sub Stations: 3.5 MVA transformers with accessories and with substation 

equipment at head works, 7.5 MVA transformers with accessories and with substation 

equipment at WTP and 7.5 MVA transformers at IPS in the city area. 

TLAWNG RIVER

RECEIVING ANTENNA

SCADA STATION

 CONTROL ROOM

SUB-STATION

132 KV

SCADA INTERNET

O.F.C

G.S.M

 PUMP HOUSE 

NO. II

SUB-STATION

PLC

WATE

R 

SUMP

ULTRASONI

C LEVEL 

METER

  VT PUMP & SUMP

PLC

TLAWNG RIVER

(PH, 

TURBIDITY)

ANALYZER

TURBIDITY 

SENSOR

ULTRASONIC LEVEL METER   

PHASE

-II 

RAW-II

(6 NOS.)

FLOWMETER
OPEN CHANNEL

AERATOR

ULTRASONIC 

LEVEL METER
TANKBACK WASH

PUMP HOUSE

CLEAR WATER

33kv SUB-STATION

CLARIFLOCCULATOR

ULTRASONIC 

LEVEL METER

SUMP

G.S.M

ANALYZER ULTRASONIC 

LEVEL METER

ANALYZER

   RESERVOIR
OVER GROUND

ULTRASONIC 

LEVEL METER

    

RESERVOIR

UNDER 

GROUND

PLC

    

CHEMICAL

 

Figure 2.11. Complete map of GAWSS P- III 



 

 

54 

 

2.7.1 Process Flow  

As shown in the figure 2.11 and 2.12, the raw water is pumped from intake well to 

cascade aerator for removal of dissolved gases and heavy metals such as iron. After 

the cascade aerator, PAC (Polly aluminium chlorite) with lime will be dosed at the 

upstream of the Parshallflume for coagulation purpose. Raw water mixed with lime 

and PAC will enter into the flash mixers, where coagulation will be achieved with help 

of flash mixer blades. From flash mixer, the raw water enters clarifloculator, where 

flocs developed in the central flocculation chamber and gets settled at the bottom of 

the clarification chamber. Weir plat is installed in the peripheral of launder of the 

Clarifloculator to collect the overflow i.e the clarified water. The clarified water from 

Clariflocculator flows through gravity to the filter beds for the removal of remaining 

suspended solids. The treated water from filter bed is collected in clear water reservoirs 

for distribution to the users. The Backwash water from filter beds is collected in the 

back wash recycling sump and is periodically pumped back into raw water channel. 

The treatment plant comprises of following process units: 

Cascade Aerator - 1 No, Parshall Flume channel - 1 No, Chemical House with dosing 

facilities - 1 No, Flash Mixers - 1 No, Distribution chamber - 1 No, Clariflocculator - 

1 No, Rapid Gravity Sand Filters - 10 Nos, Overhead tank - 1 No, Electro Chlorination 

room - 1 No, Sludge sump - 1 No, Backwash water recycling sump - 1 No, Clear water 

Reservoir - 1 No, Clear water pump House - 1 No, Substation and DG room - 1 No. 

RAW WATER 

FROM INTAKE 

WELL

CASCADE 

AERATOR

PAC 

DOSING

PARSHALL 

FLUME

LIME 

DOSING

DISTRIBUTION 

CHAMBER

BYPASS 

CHAMBER

FLASH 

MIXER

CLARRIFLO

CCULATOR

SLUDGE 

PUMP

RAPID SAND 

FILTER

POST 

CHLORINATION

CLEAR 

WATER 

RESERVOIR 

-I

BACKWASH 

WATER 

RECYCLING 

PUMP

OVERHEAD 

TANL

CLEAR WATER 

PUMP HOUSE -I

Backwash water recycling line

Process line

Sludge line

Pumping line

Backwash line

To Sludge treatment unit

Bypass line

To Clear 

water 

reservoir

 

Figure 2.12 Process flow of SCADA in GAWSS P-III 



 

 

55 

 

2.7.2 SCADA System of GAWSS P- III 

As the monitoring and functions of the overall SCADA system in phase III is 

almost similar with GAWSS P-I&II, the complete details and process description of 

SCADA function of GAWSS P-III is not described in this section. However, SCADA 

screens of phase III is attached in Appendix -A. Moreover, complete SCADA details 

of Intake as well as power supply details and its basic automation description is 

discussed in this section. Figure 2.13 shows the salient features of the geographical 

representation of phase III WTP SCADA system at Aizawl.  

 

Figure 2.13. Geographical map of GAWSS P- III 

2.7.3 Intake SCADA System  

SCADA Operation of intake well as well as description of various functions is 

shown in table 2.10. where various equipment such as Intake well Pump-A/B/C, 11KV 

DG SET, 180KVA, 415V DG SET, 11 kV Soft Start, 150 kVA  LT Transformer, HT 

panels, LT motors, electrical actuators, Level meter and flow meter are monitored and 

controlled through SCADA system,  periodic data reports as well as interlocking 

system of the panels and monitored and controlled as per requirement at the SCADA 

screen. As the Process envisaged in the WTP is only for pH, Turbidity, removal of iron 

and disinfection, we have considered provision of on line Transmitters for pH (PH -

101) and Turbidity (TUB -101) in the Raw Water Channel to monitor the quality of 



 

 

56 

 

water prior to Treatment. This data is fed real time to the PLC. In case of lower /higher 

than the set limit, alarm will alert the operator to correct the respective dosing system. 

Figure 2.14 shows the SCADA screen of Intake system, where pump energy 

consumptions, raw water level, pressure and flow are measured. The SCADA platform 

offers manual and auto mode of operations for valve operations and motor operations. 

Most of the data such as energy meter, flow meter and pressure etc. are stored in the 

server as per the format given in the SCADA system. Alarm system for pressure, level 

and flow etc. are incorporated for safety and operation purposes.  

Table 2.10. Raw water intake well SCADA description 

  Operation of Intake SCADA equipment  

Sl. 

No 

Equipment 

Description 
Live Value 

Remote 

monitoring 
Report Interlock 

1 
Intake well 

Pump-A/B/C 

Current Start 

Motor 

Operating 

Hours will 

recorded in 

SCADA 

Intake well Pump 

Interlock with 

Intake well level & 

Pressure 

Transmitter & 

Motor winding & 

bearing 

Temperature. 

Voltage Stop 

Frequency ON 

Bearing 

Temperature OFF 

Winding 

Temperature Trip 

Running Hours  

2 11kV DG SET 

Current Start 

Fuel 

Consumption 

& Operating 

Hours will 

recorded in 

SCADA 

No Interlock. 

Monitoring Only 

Voltage Stop 

kW ON 

kWH OFF 

PF Trip 

kVA  
Battery Voltage  
Lube Oil 

Temperature & 

Pressure 3 

Engine RPM  
Operating Hours  

3 
180kVA,415V 

DG SET 

Current Start 

Fuel 

Consumption 

& Operating 

Hours will be 

recorded in 

SCADA 

LV DG Set 

Interlock with LT 

EB Incoming 

Power 

Voltage Stop 

kW ON 

kWH OFF 

PF Trip 

kVA  
Battery Voltage  
Lube Oil 

Temperature & 

Pressure  
Engine RPM  
Operating Hours  

4 
11kV Soft 

Start 
- 

Start 

- 

Soft Starter 

Interlock with HT 

Panel 

Stop 

ON 



 

 

57 

 

OFF 

Trip 

5 
150kVA LT 

Transformer 

Winding 

Temperature - - 
No Interlock.      

Monitoring Only 
Oil Temperature 

6 HT Panel 

Current Start 

- 

HT Panel Interlock 

with Motor Bearing 

& Winding 

Temperature. 

Voltage Stop 

kW ON 

kWH OFF 

PF Trip 

kVA  

7 LT Motors - 

Start 

- 

LT Motors 